/)

Steelfleb
JOONG CHENN INDUSTRY CO., LTD.

Sales Office:

3F28, No.5, Shin-Yi Rd., Sec. 5, Taipei, Taiwan 110 R.O.C.
Tel: 886-2-27209980

Fax:886-2-27229750

www.steelflexfithess.com

FMKG6 OWNER'S MANUAL

TI
C
Z
0
m
O
Z
<
>
0
=
Z
m




FMK6 ASSEMBLY INSTRUCTIONS

HARDWARE ILLUSTRATION

(A1)HEX BOLT M12X130L PARTIAL THREAD QTY.8

O

(A2)HEX BOLT M12X135L PARTIAL THREAD QTY.8

(B1)LOCK NUT M12 QTY.16

(C1)M12(1.D.)FLAT WASHER @34 QTY.32

(C2)SPRING WASHER M12 QTY.16

mm 0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150

inch —o 1" 2" 3" 4" 5" 6"

FMK6-102019 Steclfla Page 1



FMK6 ASSEMBLY INSTRUCTIONS
PARTS ILLUSTRATION SHEET

B [2SET] C [2PCS]
10FMK6-01

D [2PCS]
8360-176

FMK6-102019 Y T ) Page 2
Steelfie 9



FMKG6 ASSEMBLY INSTRUCTIONS

M12-@34 WASHER X4

M12X25L HEX BOLT X4

Above shows STEP 1
assembled and complered

Please use durable article to raise
the pipe to assemble easily.

#Please tighten the screw after all parts assembled.
or please tighten all screws after all parts joint together

FMK®6-102019 PAGE 3

Stea!flab



/—FTS36O

ittt

. XX X XX XX XX X XX XX XXX
| R R R R R

Above shows connect to FMK3
assembled and complered

M12 LOCK NUW/

FMKG6

M12 SPRING WASHER X4

M12-@34 WASHER X4

M12-@34 WASHER X4

#FMK6 connect to FMK3 assembly instructions
#Please tighten the screw after all parts assembled.
or please tighten all screws after all parts joint together

FMK®6-102019

M12X135L HEX BOLT X4

ASSEMBLY INSTRUCTIONS

M12-@34 WASHER X12

M12 SPRING WASHER X12 M12 X130L HEX BOLT X12

- 4/M12-®34 WASHER X12
o

A1X8

[ §
*:::\ FOR FMK3-B X3 u '/c
N u '?/?czm
J -

M12 LOCK NUT X12

7/
Z!f
'
\ #
Vava
@)
'_\
X
~

[ §
h S
.
N R DX2
AN .
2 A
I# K
o RNAR . C1X4
FOR FMK3-A X2 [.[* ‘
| A2X4
s
o, N ol \'V
N I"’ N PN ~
. ~ > .
. _- ] 2 SN ‘1 ¢

‘:\\ |- ‘\mxs

o, // *le

o, <// + + *le C2X8

sl <&\\.\ I‘ ol

1 e *[e B1X8

! >

STEP 1 NN
< PAGE 4

Stes!flab



FMKG6 ASSEMBLY INSTRUCTIONS

M12 SPRING WASHER X4 M12X135L HEX BOLT X4

FOR FTS360
/ / M12-@34 WASHER X4
/: e
Q . .

M12-@34 WASHER X4

M12 LOCK NUT X4 N0 FOR FMK2-B1 X2

TN

4
=

Above shows connect to FMK2

assembled and complered C1xd
A2X4
7 | ‘\<
A AR SN
* '\:\\ e + ®
o, \\\ o, ¢
‘1. ~ *le
. : //:/ \+\+ . :
o, <// * + ol
‘. < \.\\ Fy ¢ *le
ol A § o,
#FMK6 connect to FMK2 assembly instructions |- 3k
STEP 1 o G{&
#Please tighten the screw after all parts assembled. N
or please tighten all screws after all parts joint together A
o,
FMK®6-102019 Q/) PAGE 5

Stea!flab



FMKG6 ASSEMBLY

/—FOR FTS360 M12X135L HEX BOLT X2

FOR FMK2 M12-@34 WASHER X2

N

O XXX XK

4
e R L=

Above shows connect to FMK2
assembled and complered

M12X135L HEX BOLT X2 /;/

M12-@34 WASHER X2

#FMK6 connect to FMK2 assembly instructions
#Please tighten the screw after all parts assembled.
or please tighten all screws after all parts joint together

Stea!flab

FMK®6-102019

INSTRUCTIONS

FOR FMK2-A X7

M12-@34 WASHER X28
—
\
M12 SPRING WASHER X28

T

M12 LOCK NUT X28

e
Py

- //\M12X130L HEX BOLT X24

M12-@34 WASHER X24

&

PAGE 5.1



	FMK6-P00
	FMK6-P1
	FMK6-P2
	FMK6-P3
	FMK6-P4
	FMK6-P5
	FMK6-P5-1

